
HOW WE DO IT: 
Biosolids drying with 
electro-osmosis | 32

LET’S BE CLEAR: 
Innovative recruiting | 6

IN MY WORDS: 
Becoming 

a Water 
Woman | 36

The Secret
Ingredient
QUALITY TEAM, PROCESS AND MATERIAL 
ARE NOT THE ONLY COMPONENTS OF 
AN AWARD-WINNING BIOSOLIDS PROGRAM
10

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

tpomag.com
FEBRUARY 2024

Manjot Masson
Assistant General Manager
Central Davis Sewer District 
Kaysville, Utah

SHOW ISSUE



MIX FOG WITH 
NO CLOGS

GUARANTEED PERFORMANCE | MULTIPLE CONFIGURATIONS | FOCUSED MIXING
888-249-CHOP   |   CHOPPERPUMPS.COM

Are you using organics (including fats, oils, greases, and high-strength food 
wastes) to produce usable energy? With the original Chopper Pump at the 
[...]
No part may be reproduced without permission of publisher.

http://www.tpomag.com
mailto:info@tpomag.com
mailto:holly.gensler@colepublishing.com
mailto:holly.gensler@colepublishing.com
mailto:kim.bruss@colepublishing.com
mailto:phil.hahn@colepublishing.com
mailto:editor@tpomag.com
http://www.tpomag.com
https://rotomix.com/


tpomag.com    February 2024   7

advertiser index February 2024

Lakeside Equipment Corporation  3

Park Process  ..............................   47

Paxxo  .........................................   17

Pulsar Measurement  ..................  41

Pulsed Hydraulics, Inc.  ..............  47

Putzmeister  ................................   17

PWTech (Process 
   Wastewater Technologies) .......  37

Roto-Mix, LLC  ............................  6

SAVECO North America, Inc.  ....  27

Smith & Loveless, Inc.   ..............  23

United Rentals, Inc.  ...................  5

 
Vaughan Company, Inc.  ............. 2

Xylem  ..........................................  51

YSI, a Xylem brand .....................  33

BCR Environmental  ....................  43

 
BDP Industries, Inc.  ...................  7

Bright Technologies, Division
   of Sebright Products, Inc.  .......  45

Charter Machine Company   ......  35

Core & Main  ...............................  21

Crane Pumps & Systems  ...........  29

Duperon Corporation  .................  15

ELODE USA, Inc.  .......................  31

Gorman-Rupp Company  ...........  9

Hurst Boiler  .....................  back cover

JDV Equipment Corporation  ......  28

Keller America Inc.  .....................  13

Komline-Sanderson  ...................   42

Kuhn North America, Inc.  ..........  45
 

 
Mount Pleasant (South Carolina) Waterworks. This utility went through a 
rebranding aimed at aligning the workforce behind the mission and goals. 
Team members were deeply involved in the creation of a new strategic plan. 
For leadership, close communication with and investment in staff was key 
to achieving buy-in. The strategic plan was built on the I-Values of innova-
tion, inspiration, integrity and involvement, and the We-Statements of what 
the team members intend to accomplish together.

King County (Washington) Wastewater Treatment Division. This apprentice-
ship program helps replace retiring team members with qualified people 
trained internally and ensures that the workforce looks like the community 
the division serves. The program sees more than 70% of trainees become 
long-term team members in the division. The program sought to remove 
unintended barriers in recruitment and hiring and so attract a larger pool 
of candidates. Barriers included requirements for associate degrees or waste-
water certification. Now people can apply with no background in wastewater 
and no higher education.

You can visit nacwa.org/news-publications/summer-2023/2023-sa-work-
force-interviews to view all six videos, which range from about nine to 15 
minutes long. By hearing from these innovators you’re likely to pick up ideas 
that can help you recruit more successfully and build an effective workforce 
for today and years to come.   

NACWA conducted video interviews with  
leaders from the six Workforce Development 
Award-winning organizations on their challenges, 
results, and lessons learned.

www.bdpindustries.com 
(518)-695-6851 

info@bdpindustries.com

• Belt Press

• Screw Press

• Gravity Belt Thickener

• Rotary Drum Thickener

Thickening

Dewatering

Composting

• Biodrying

• Composting

• Process Optimization

• On-Site Service & Maintenance

30” DSP Screw Press

1.0m Enclosed Gravity Belt Thickener

2.0m 3DP Belt Press

http://tpomag.com
http://www.bdpindustries.com
mailto:info@bdpindustries.com
https://www.bdpindustries.com/


8     TREATMENT PLANT OPERATOR

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

Join the Discussion
Facebook.com/tpomag    
Instagram.com/tpomag 
Twitter.com/tpomag

Visit tpomag.com and sign up 
for newsletters and alerts. You’ll get 
exclusive content delivered right to your 
inbox, and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

PHOSPHORUS RECOVERY

Revolving Algal  
Biofilm System
Researchers recently devel-
oped a Revolving Algal Bio-
film system that uses specially 
selected algal strains to effi-
ciently remove and recover 
phosphorus from wastewater. This system not only aims to prevent 
harmful algal blooms but also transforms algae into resources like 
agricultural fertilizer and bioenergy feedstocks. 
tpomag.com/featured

WASTEWATER SURVEILLANCE

Improving  
COVID-19 Predictions
Researchers at Syracuse University found that testing 
wastewater for COVID-19 offers more accurate fore-
casts of hospital admissions than clinical data, with 
their models showing an 11% to 15% improvement in 
predicting hospitalizations. Read more about the 
study in this online article. 
tpomag.com/featured

EXPERT Q&A

Activated Carbon and PFAS
In the world of filtration technology, activated carbon stands out as a key 
player. Neal Megonnell, vice-president of technical services at AqueoUS 
Vets, brings his wealth of knowledge to our online readers in this Q&A 
examining the nuances of activated carbon, including its role in combating 
PFAS contamination. 
tpomag.com/featured

‘‘ ‘‘OVERHEARD ONLINE

“One of the biggest comments 
we hear from the teachers  
is that this is the first time  
most of their students have  
visited their local waterway.”
Florida Water District Teaches Responsible Water Use
tpomag.com/featured



tpomag.com    February 2024   9

597   © 2024 The Gorman-Rupp Company.

Whether it’s getting sewage to the plant or treating it at the plant, Gorman-Rupp has you covered. Our complete line of 

ReliaSource® lift stations include industry-leading pumps, enclosures, controls and valves – everything custom-designed from 

the ground up and delivered to the job site ready to install. We also manufacture pumps ideal for handling influent, sludge, 

effluent and a variety of other plant process applications. If odor control is a concern, pumps and stations can be equipped with 

Gorman-Rupp’s NEW Ech2oStorm® venturi aeration system, which adds dissolved oxygen into the liquid being pumped. For all of 

your municipal wastewater treatment needs, you can count on Gorman-Rupp – guaranteed.

GORMAN-RUPP 
HAS YOUR BACK.
GORMAN-RUPP 
HAS YOUR BACK.

The NEW Ech2oStorm® aeration system 
maintains sufficient dissolved oxygen in 
wastewater, minimizing odor and corrosion

For more information, call Gorman-Rupp at 
419-755-1011 or visit GRpumps.com 
to find a distributor near you.

http://tpomag.com
https://www.grpumps.com/


10     TREATMENT PLANT OPERATOR

wastewater: BIOSOLIDS

top performer

I
t’s more than product quality that makes for an exemplary bio-
solids program at the Central Davis Sewer District in Utah.

The key ingredient, according to Manjot Masson, the dis-
trict’s assistant general manager, is concern for people. That 

includes district team members, people who live near the clean-
water facilities and the customers who pay for and use the district’s 
compost product.

“One thing we do well is that we have great relationships with 
our citizens,” says Masson. “We make sure that they are being 
heard and that their concerns are addressed. I think that is why 
our biosolids program is doing well.”

And clean-water professionals around the state have taken 
notice. The program received the 2022 Outstanding Biosolids 
Program Award from the Water Environment Association of Utah.

 
NOTED FOR EXCELLENCE

The Central Davis Sewer District provides wastewater collec-
tion and treatment for the cities of Farmington, Fruit Heights and 
Kaysville and surroundings northeast of Salt Lake City. The dis-
trict previously won WEA of Utah awards for Outstanding Treat-

ment Plant, Outstanding Collection System, Outstanding 
Pretreatment Program and Outstanding Safety Program.

On three occasions the district received the Operations and 
Maintenance Excellence Award from U.S. EPA Region 8. In 2004, 
the district was recognized with a Clean Water Act Award for out-
standing operations and its biosolids program. In addition, staff 
members have received various honors for excellence in their fields.

The wastewater treatment plant (9.9 mgd design, 6 mgd aver-
age) has two trains that use different processes. A trickling filter 
train was commissioned in 1961, and an oxidation ditch train was 
added in the early 1990s. All influent passes through a headworks 
with two step screens (HUBER Technology and Waste Tech) and 
a band screen (Hydro-Dyne) and two grit classifiers (Waste Tech).

The flow is then divided for biological treatment. On the trick-
ling filter side, the flow is sent to two primary clarifiers and then 

A QUALITY TEAM, A QUALITY PROCESS AND QUALITY MATERIAL ARE NOT THE ONLY 
COMPONENTS OF AN AWARD-WINNING PROGRAM AT CENTRAL DAVIS SEWER DISTRICT

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Kim Raff

The Secret 
Ingredient

Newly cut alfalfa fertilized with biosolids is gathered to make bales at the Central Davis 
Sewer District.

“One thing we do well is that we have 
great relationships with our citizens.”    

MANJOT MASSON



tpomag.com    February 2024   11

to the two trickling filters in series. That is followed by settling in 
two secondary clarifiers. The oxidation ditch side has no primary 
clarifiers. Three screw pumps (Lakeside Equipment) send the flow 
to a pair of oxidation ditches (Ovivo), followed by four secondary 
clarifiers. Final effluent is chlorinated and discharged to Farming-
ton Bay of the Great Salt Lake.

 
THE SOLIDS SIDE

Solids handling differs between the two treatment trains. On 
the trickling filter side, solids from the primary clarifiers are sent 
to two primary anaerobic digesters and a secondary digester. The 
material then goes to a gravity belt thickener (Alfa Laval) that 
increases solids content to 6.5% for land application or to a belt 
press (Andritz) that dewaters to 15% solids for compost. This Class 
B material is land-applied by district staff on 130 acres of district-
owned hay fields.

Solids from the oxidation ditch side is thickened in the clari-
fiers and then sent to two inDENSE units (World Water Works), a 
gravimetric selection technology that retains denser biomass while 
the lighter fraction of mixed liquor suspended solids flows out as 
waste activated sludge. This process promotes higher density and 
improves settling characteristics.

The inDENSE system is followed by a pair of screw presses 
(FKC) that increase solids content to 15-29% solids. That material 
is composted from May to October and landfilled for the balance 
of the year. Biogas from the digesters is flared. “We don’t produce 
enough to make utilization economically feasible,” Masson says.

 

Central Davis Sewer District
Kaysville, Utah
cdsewer.org

SERVICE AREA: 
Farmington, Fruit Heights and 
Kaysville areas

TREATMENT PLANT FLOWS: 
9.9 mgd design, 6 mgd average

BIOSOLIDS PROCESS: 
Thickened, composted

BIOSOLIDS USE: 
Land application; compost for 
public sale  

BIOSOLIDS VOLUME: 
290 dry tons/year land-applied; 
1,350 tons/year compost

AWARD: 
2022 Outstanding Biosolids 
Program Award, WEA of Utah

Paco Orona, biosolids operator, works on the 
inDENSE system (World Water Works) at the 
dewatering building.

http://tpomag.com


12     TREATMENT PLANT OPERATOR

MAKING THE PRODUCTS
Jace Woodrow, wastewater treatment operator and biosolids coordina-

tor, observes, “We used to compost full-time. We started with windrows and 
used a turner. But as the community grew closer and closer to us, we switched 
to static pile aeration. Recently we began seeing an increase in odor com-
plaints, and so now we haul to the landfill during the winter.”

In the compost process, biosolids are placed in a mixer truck in a 1-to-1 
(by weight) ratio with wood chips made from old pallets. “We pile that atop 
8-inch HDPE pipes 120-140 feet long with 3/8-inch holes drilled every 6 
inches,” says Woodrow.

“We have a blower that runs off a timer. Every hour for seven minutes, it 
blows air through the pile. We don’t have to turn the material or move it until 
we’re ready to complete the process and dry and screen it. We build our piles 
in two-week increments. As we’re building each pile, we cap it with old com-
post to create a biofilter on the top. After the two weeks we start blowing air 
through the pile and record the temperatures.”

The specification calls for keeping the material temperature above 55 
degrees C for more than three days. “We monitor the temperature for 22 days 

to meet our vector attraction reduction requirement,” 
says Woodrow. “After that we kill the blowers and just 
let it sit there and cure.” Compost made in summer often 
waits until the following year to be distributed to the 
public.

The finished product is ground and then screened to 
separate the smaller and larger particles. From there the 
compost is loaded into dump trucks and hauled to a 
receiving area where Brigham Justensen loads trucks 
and trailers for customers as they come in.

Paco Orona and Wesley Justensen work full-time in 
the dewatering facility, operating the screw presses, mon-
itoring the polymer doses and the percent solids coming 
off the presses and running the mixer truck during com-
posting season.

FOR SENSITIVE NOSES
Team members at the Central Davis Sewer District are highly 

sensitive to odor complaints from residents.
“If we receive a complaint, we address it immediately,” says 

Manjot Masson, assistant general manager. “Our staff goes out and 
talks to the citizen.” When they go, they’re equipped with two tools.

One is a Jerome analyzer (AMETEK Brookfield) able to detect 
and measure hydrogen sulfide in low concentrations. The other is  
a Nasal Ranger field olfactometer (St. Croix Sensory) that provides 
precise and consistent measurements of odor strength.

“If there is an odor it can measure, it can indicate what kind of 
intensity the citizen is smelling,” Masson says. “The citizen can use 
it, too. Everybody’s nose is different. We make sure we consider 
what they are sensing, not just what we are sensing.”

“We used to compost full-time. 
We started with windrows and 

used a turner. But as the community 
grew closer to us, we switched to 
static pile aeration.”  
JACE WOODROW

Manjot Masson, left, district assistant general manager, and Jace Woodrow, 
wastewater treatment operator and biosolids coordinator

Paco Orona at the control panel for the FKC screw presses, which dewater biosolids content to 
15-29% solids. (continued)



tpomag.com    February 2024   13

• UL/cUL approved for hazardous locations

• Guaranteed lightning protection 

• Durable, non-stick sensing diaphragm

• Analog and digital output options

• Ships in 3 business days ARO

• 2 year warranty

kelleramerica.com

WASTEWATER LEVEL
MEASUREMENT

NON-FOULING WASTEWATER LEVEL TRANSMITTER
KELLER LEVELRAT

http://tpomag.com
https://kelleramerica.com/


14     TREATMENT PLANT OPERATOR

 
HAPPY CUSTOMERS

The compost is popular, and not only with district 
residents. “People call us nonstop starting in March and 
ask when it’s going to be ready,” says Masson. “We have 
a webpage to let them know when it’s coming because it 
runs out so fast sometimes when we have it. People come 
from all over to get it. Another treatment plant in the 
area sells compost but it’s a little pricier. When we don’t 
have compost, we send people there, and they say, ‘It’s 
not the same.’” 

The district offers a fine compost and a coarser mate-
rial that takes less time to produce. “They either bring a 
pickup truck or a trailer,” says Masson. “If it’s a pickup 
truck, we charge $10 to fill the bed.” For anything larger 
the price is $20 for every three cubic yards.

Masson notes, “A lot of people say, ‘We sent it to you, 
so shouldn’t we get it for free?’ So, if they shovel it them-